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Test item description ..........cc.coeveevn.nn Li-ion Battery
TRRTTE FEIR o LB HLh
Trade Mark ....cocccoveveiiiiiiiiiiiiiiineeeenld
(7 N/A

Model/type reference
HSGIHMS

18650 2000mAh

RAtINGS.....eveeeiiiiieeieeie e 7.4v. 2000mARYaEWh
BITEE oo ’ ’
Classification.........cccccoeveecvvvviennennennendd Li-ion Battery

FEI e BT HL

Type of Sample......ccccooviiiiiiiiiidd Cylindrical

Details information of the battery and the cell built in the battery, as following:
FEL LR RS R PR AR B LT 3

Product Cell Battery
P i <t
L 18650 18650 2000mAh
5
Nominal voltage
febiatin 3.7V 7.4V
Rated capacity 2000mAh 2000mAh
BUERE

Charge method
78T %

400mA CC(constant current)
charge to 4.2V, then CV (constant
voltage 4.2V) charge till charge
current decline to 20maA.
LAA00mATHIfT 78 L 224.2V, AR5
A2VIEE R BRI TET
20mA.

400mA CC(constant current)
charge to 8.4V, then CV (constant
voltage 8.4V) charge till charge
current decline to 20maA.
LA400mATH I 78 L 228.4V, AR5
8.4VIH L7 il = RN T 45T
20mA.

Standard discharge
current

NG ER

400mA

400mA

Maximum
continuous
charging current

AL 78 WL Ui

2000mA

2000mA

Maximum
continuous
discharge current

I RS LA

6A

6A

End of discharge
voltage
2 b H

3.0V

6.0V

Cell numbers
FH O

2PCS (2S1P)

Dimension

AN

$18.3*65.6(mm)

$18.6*142.2(mm)

Weight
i

44.29

93.69
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Possible test case verdicts:

e AT BER] 2 S5 R AR IR

Test case does not apply to the test

. CIN/A
(0] o] = ox oS e
BRI ASE T oo |
Test item does meet the requirement | P(ass)
WA H RS PRAEREE R e [
Test item does not meet the .

. . | F(ail)

FEQUIFEMENT ..vvevieeee e
\‘n\‘ﬁ‘ 2 YA el &3 SV . Z:%%
MR H AFFEARER R
Testing:
W
Date of sample received..................... 2020.04.15
BERRBECE I o

Date(s) of performance of test.............
TAPATH I :

2020.04.15 ~ 2020.04.24

Test conclusion:
ML
Test result: Pass

LT ST

This report refers to the test data of the LCS211026109ASA100 report to issue a report, the samples are the
same except the Applicant’ s information, only for business purpose

A#RESH LCS211026109ASA100 & FIMMIEIE HARS, B FERERSN, o, XATRIAR
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[ . CONCLUSION %51t

Item Sample Number Standard Conclusion
HH FEd 5 P itE g
Altitude simulation PASS
e AL Section 38.3 of of the otk
Thermal test Seventh Revised PASS
T B it Edition of the “i%
Vibration Recommendations on PASS
PRI BO1-B08 the Transport of oS
Shock Dangerous Goods, PASS
Fh It hAgnuglofTestand o
EXte";‘?;B;%%C"C“" gﬁggmc.lommev.? P/ﬁf;
Crusﬁ/ Irnpact , Section 38.3) PEASS
B i co1-c10 faT o TR i 0 ol
Overcharge I3Z 0 R LTS 3 A SAGS
o 75 B R BO9-B16 PRI BE-EBAT IR ok
Forced discharge C11-C30 #38.3 1 PASS
e 1) T8 FEL ) i

Notes#i:

The conditions of the battery of sample No. BO1 to B04, B09-B12 are at first cycle, in fully charged state;

B 4 5 B01-B04, BO9-BI2 RS 3 — N A2 B 70 L TBCHE il 30 50 4 7o RIRAS O i it

The conditions of the cells of sample No. C01 to CO05 are at first cycle at 50% of the design rated capacity, in fully
charged state;

FE i g 5 CO1-COS PR A 9 5 — AN 28 5 78 FELTBCPR A 91 5 4 7 RS FL O 2 B B V1AL (1 509 11 FEES

The conditions of the cells of sample No. C06 to C10 are after 25 cycles at 50% of the design rated capacity, in
fully charged state;

i 2 5 COB-CLOMPIRAS J97E = AN B 78 i 8 Fi JA) 01 5 4 78 F RS LSS 2 B 0T B R 500 ) HL A

The conditions of the battery of sample No.B05 to B08, B13 to B16 are after 25 cycles, in fully charged state;
Ff i 2 5 B05-B08, B13-BLORA A 7E — - 0./ 52 B 7 s it ) 3 46 AR5 56 4 78 FEUIR S 1 Fi v

The conditions of the cells of sample No.C11 to C20 are at first cycle, in fully discharged state;

FE g 5 C11-C20MPIR A 9 56 — AN 22 5 78 FEUTBCR A 391 5 4 T A IR AS T RS

The conditions of the cells of sample No.C21 to C30 are after 25 cycles ending in fully discharged state.

R b2 5 C21-C30MPIR A 9 7E = AN 38 B 78 s Fi Ja S 46 RS 58 A T8O RUIR S 10 R
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II. MAIN TEST EQUIPMENT = ZilR % %

Instrument Name 1} 2% 4 #i

Battery charge tester Fjth 78 i X

Battery low press tester =2 BRI A

Rapid temperature rise tester RIEB XY

Vibration tester #RzI&

Vertical shock Tester T i

Battery external short-circuit tester Hi %7 2 iR A1

DC source Eiifa & HLIF

Battery crush tester HLithH7EIRIEHL

Scales K

Digital multimeter Jj FH#

Temperature recorder 10 54X

Free fall tester B:75 I H1

Temp.& Humi. MeteriBSEE it

Elza3[E] | myicmemmeERram | i T RERIPERRHEEEISFESETWEARI01, 201, Ci%301
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[II. TEST METHOD AND DATA R 5 VE fi 2

Tests T.1to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

/NI Rt F b ZE 0 T I AT IR IE TLE TS IS TORI T8N A ARG iy s ytb syt 4H . AREQ T 777 LA A
JRPGAE RIS T LTS Al I (AR IR (0 R 20 2R 47, DB 358 85 7 e O ) HL Tt A

BORMVBA BRI TCBR . OIS JOAR . JoRERA e KOO BLARAS L B FE b AR 56 5 BT B L AN/ T
FAEREAT X — 158 A HE S A190% . A 5% HEL s A SRANIE FH - 58 4 TR A ) FEL T AT L L 2H

In order to quantify the mass loss, the following procedure is provided.

mass loss= (M;—M,) /M;X100%

WhereM;is the mass before the test andM.,is the mass after the test, when mass loss does not exceed the

values in Table below, it shall be considered as “no mass loss”.

JREE AR RAR T a5

=
i

AR = (M;—M,) /M; X100%
M RIEFTHIE, M2iiEaHRE. WWREFURANHEE TRZIEE, BN “TRERK" .

Mass M of cell or battery Mass lost limited
FA b B L 2H 5 M AR PRAE
M<lg 0.5%
1gs<M<75¢g 0.2%
M>75g 0.1%
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Test T1: Altitude simulation & B

Test procedure RKFEFF:

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 + 5 °C). I HFE i 7E E IR KT 11.6kPaflif fE20°C £ 5°CHIME AR D 6/

Requirement ZE3K:

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

BORFEM TGN TR JofiA . TR LA K, AR a6 o T i H s BEAMIS 1058 /i T 6 H R 90 % o

Datai#:

N Pre-testill i i After testll i )5 Mais IDoss Voltageuloss Verdicts
4z | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) AR CER PN CHlE#)

JFiE(Q) H 1 (V) () A (V) (%) (%)

BO1 92.897 8.37 92.895 8.36 0.002 0.12 PASS/& 1%
B02 93.242 8.38 93.242 8.38 0.000 0.00 PASS/& 1%
B0O3 93.084 8.37 93.082 8.36 0.002 0.12 PASS/& 1%
B04 92.840 8.38 92.840 8.37 0.000 0.12 PASS/& 1%
B0O5 92.623 8.36 92.621 8.36 0.002 0.00 PASS/& 1%
B06 93.597 8.38 93.595 8.38 0.002 0.00 PASS/& 1%
BO7 93.301 8.36 93.301 8.35 0.000 0.12 PASS/&#%
B08 93.285 8.37 93.285 8.37 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: ORI oA ORI LR TEE K LR

Test T.2: Thermal test i Hilisk

Test procedure JiREF:

Test cells and batteries are to be stored for at least six hours at a test temperature equal to72 + 2 °C, followed
by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20 £ 5 °C). For large cells
and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

BIAE S RIR IR B4 T-72°C £2°C MR D 6/M, ARSI S5 T-40°C £2°C R AR D6/ . A
W i i 55 22 T %) B ORI ] [R] Bg 930 73 b o X — i R0 10K, 56 1 A R AE IR BRI £ 20°C £5°C R A7 1247
o 0T RS AN IR, B85 T Wk itk 2 P I ) 2820 R 1276

Requirement ZExR

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

BORFER TGN oINS TOMR . JeRZR AT K, AR il 56 J5 T % FEUH R AMIS T30 /T T 2% FLUH 90 %
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Data$#3:

No. Pre-testil X /i After testilli 5 Mais IDoss Voltageuloss Verdict#
4z | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) AR CER PN CHlE#)
Jii & (g) L (V) JFi () LT (V) (%) (%)

BO1 92.895 8.36 92.855 8.29 0.043 0.84 PASS/& 1%
B02 93.242 8.38 93.206 8.30 0.039 0.95 PASS/& 1%
B0O3 93.082 8.36 93.026 8.28 0.060 0.96 PASS/& 1%
B04 92.840 8.37 92.800 8.30 0.043 0.84 PASS/& 1%
B0O5 92.621 8.36 92.571 8.30 0.054 0.72 PASS/& 1%
B06 93.595 8.38 93.537 8.31 0.062 0.84 PASS/&#%
BO7 93.301 8.35 93.260 8.28 0.044 0.84 PASS/& 1%
B0O8 93.285 8.37 93.246 8.29 0.042 0.96 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: ORI TR ok, R LR TEE K LR

Test T.3: Vibration #z3/j

Test procedurefliREfF:

1. Cells and batteries are firmly secured to the platform of the vibration machine /£ & 22 [F s 22 fEIREh & (1)
&) k.

2. The vibration:a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15 minutes/ 4Rz LLESZ BT, X EBEAHHIZE NTHZIE N2 200Hz, )5 FEIE7THZ, — MG 215
VIR

3. the logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18
Hz is reached, The amplitude is then maintained at 0,8mm (1,6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50Hz), A peak acceleration of 8 gn is then maintained until
the frequency is increased to 200 Hz/X #3454 N7 # 2&FF 4G TR FFLgn BISOINEE FE EL B3 18 #f2%, KR
MRORFFED.8 2K (SMRF21.6 ZK) FFHG IR B 2| e Kk 2B 38gn (JRF L1950 Hf2E) , Hfe A hmisk FE O
7E8gN FELEMA LY INF]200 #1724 .

4. This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell /&M i N =A BARTE B J7 1) EAEIR12 Ik, F£3 N/,

Requirement E3R

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

FORFERICIRI. ol otk OB TCEE K, HRE R 56 5 T 3 R S AR T 1036 1l T 2% FE R 990 %
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DataZi:

No. Pre-testil X /i After testilli 5 Mais IDoss Voltageuloss Verdict#
4z | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) AR CER PN CHlE#)
Jii & (g) L (V) JFi () LT (V) (%) (%)

BO1 92.855 8.29 92.855 8.28 0.000 0.12 PASS/& 1%
B02 93.206 8.30 93.204 8.30 0.002 0.00 PASS/& 1%
B0O3 93.026 8.28 93.026 8.27 0.000 0.12 PASS/& 1%
B04 92.800 8.30 92.796 8.30 0.004 0.00 PASS/& 1%
B0O5 92.571 8.30 92.571 8.29 0.000 0.12 PASS/& 1%
B06 93.537 8.31 93.535 8.31 0.002 0.00 PASS/&#%
BO7 93.260 8.28 93.260 8.27 0.000 0.12 PASS/& 1%
B0O8 93.246 8.29 93.246 8.29 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: ORI TR ok, R LR TEE K LR

Test T4: Shock 37

Test procedurefliRFEfF:

1. Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support
all mounting surfaces of each test battery.

2. Each cell or battery shall be subjected to a half sine shock of peak acceleration of 150gn and pulse duration
of 6 milliseconds. Alternatively, large cells and large batteries may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

3. Each cell or battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of
the battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations

DA ] PR FE 28 (] 5 AE B AR A K 2 e R 10 o X REAS FIRE il DL (B 9 150gn (9 IESZ I fE oy, ikihd2k6 =
Fb, R FEH RN R 2 Fi il 2H 2048 52 d RIS ES50gn KRR ) () 11 Z2 A0 1)~ IEsZ e bl o AN i B SZ AR
FLJpt S AB N BE (R IE SRR i /N P K R 4 SR I [ R R 6 2 B0 g IR 28 8 LV Bk pp R 2 I () R 11 2240 . R T
(0 23 BT SRR L f /N WA NI B, AN B BAE = A BRI B AR 20T AL IETT M &2 = ikdy, BB fEIRTT
25 =k, SILEz18ad .

Battery Minimum peak acceleration Pulse duration

150 g, or result of formula

. . _ |[100850
Small batteries Acceleration(gn) = (maSS*) 6 ms
whichever is smaller
50 g, or result of formula
Large batteries Acceleration(g,) = (3000‘3) 11 ms
mass

whichever is smaller

Exa3E] | wyismeumeeERas i T RERImERRY HEEENS FESETWEARI01, 201, G301
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Requirement ZEK:
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage

immediately prior to this procedure.
BORFEM TG TOR JofiA . TR LA K, BARE a6 o T H s BEAMIS 1058 /i T 6 H R 90 % o

Dataii## :
No. Pre-testill i Hi After testll i )5 Mais IDoss Voltageuloss Verdicts
4z | Mass(g) | Voltage(V) | Mass(g) | Voltage(V) AR CER PN CHlE#)
Jii & (g) HLHE (V) JFii(g) HLH (V) (%) (%)
BO1 92.855 8.28 92.855 8.27 0.000 0.12 PASS/& 1%
B02 93.204 8.30 93.203 8.30 0.001 0.00 PASS/&#%
B0O3 93.026 8.27 93.026 8.27 0.000 0.00 PASS/& 1%
B04 92.796 8.30 92.795 8.29 0.001 0.12 PASS/&#%
B0O5 92.571 8.29 92.571 8.29 0.000 0.00 PASS/&#%
B06 93.535 8.31 93.535 8.30 0.000 0.12 PASS/&#%
BO7 93.260 8.27 93.257 8.26 0.003 0.12 PASS/&#%
B08 93.246 8.29 93.246 8.29 0.000 0.00 PASS/&#%

#: No leakage, No venting,No disassembly No rupture and no fire

#: JCIRIL oA ORI LR TEE K LA

Test T.5: External short circuit #MgE iR

Test method R 5 ¥

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large

batteries. Then the cell or battery at 57 + 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

DA S A ST BE IR BRI 57 £ 4 °C J5, FRHEATAMERLES o JR 0 I TR) I e T8 1 RO A, JERR BT
AL SRR AVEAG TR EEAT,  HSA /)N FEERI ) F LR N 8] 2270 6 /NN, DR FELERI O R b R B I 1] 2220 12 /)
o SRJEHEAHAE 5724 CIAEE R 2252 — N FEAE /N T 0.1Q AR FL HS LK

This short circuit condition is continued for at least one hour after the cell or battery external case temperature

has returned to 57 £ 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

FEML IR B 57+4°C 2 5 FLERIN (8 T 4F 2L 1/, KA i i R B T BT P 38 e KU T — R IR T 57+4°C..

Requirement ZE3R:

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

FORFEANRITER AL 170°C, Hiullh /a6 AN NG, TR, oK.
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Data¥is:

No. Peak temperature(C) No disassembly, No rupture and no fire
I d e B oAk ToRER AN TE/EE K

BO1 58.2 PASS/& 1%

B02 58.2 PASS/& 1

B03 58.4 PASS/& 1%

B04 58.3 PASS/& 1%

B05 57.9 PASS/&#%

B06 57.9 PASS/&#%

BO7 58.6 PASS/&#%

B08 58.4 PASS/&#%

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#&H(EH TEEA/MNT
18 KK F MY lith)/ B R CEA TR AT . 4836, WM/ A HEMER/DT 18 2K FEHTY Hith)

Test T.6: Impact (applicable to cylindrical cells not less than 18 mm in diameter) / Crush (applicable to
prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)#&#H(EH TELEA/MT
18 ZRKYF Y bt/ 55 R CEA TR AT . 4836, WM/ A EMER/DT 18 2K FE Y Hith)

Test procedure WIRFEF— ImpactiFi:

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the Centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at
the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the Centre of the test sample. Each
sample is to be subjected to only a single impact.

BARIEFE S BE e P 1 L, o — AR EA D T 7em 316 BUAVSE A B B CAE R R0 5, K — N9, 1kg
RIDIR N612+2.5em (1 i B2 V& I el o ARrl i F i Al S5 P 147, SRURHE R PO I B4£15.8 0.1 22K 2 i 56
TN TE B R R 32— Ik diE

Test ProcedureflliAFEF—- Crush$f [k

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.

(a) The applied force reaches 13 KN £ 0.78 KN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
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crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
FERE R BAE AT 2 [ 55 I, SIS I REBHETINR, (R 58— %Al rl B AEBE R LN L5 KD . $F IS Rpsiit
17, BREHBLLLT =MEi 2 —:
(a) it ) 77 &5 FJ13KN+ 0.78KN;
(D) B i 1 H T B 22 /0 100224K
(C)FE M AR T JR 4R 5 (150% 8 LA F.
BEAE Y B AR o ot L N B 0 P — Tt s, 0/ T JEEAE ot S A PR R T e s, B A TR AR i S A5 0 i 2 T
TrlE s . BN R A% — kT .
Requirement ZE:
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly and no fire during the test and within six hours after this test.

FERFE i IR sy R IR AT 170°C,  HoAtle 5 6>/ 2 B dh oA A TS

Data## (Impacti&Ed) -

NOJ 2 Peik;eir;peroature No disaj,sembly, No fire
SR E(C) TRk, Tk
co1l 85.7 PASS/& %
C02 85.2 PASS/ &k
Co3 84.6 PASS/& %
C04 85.2 PASS/ &t
CO05 85.9 PASS/ &t
C06 83.1 PASS/ &%
co7 82.7 PASS/& 1%
Co8 85.6 PASS/ &1
C09 85.2 PASS/ &%
C10 84.2 PASS/ &t

Test T.7: Overcharge X7
Test procedure MR-
The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:
(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the
test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b)when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

A2 5 iad | A 0 fe KA 2 7 B L RO R R T8 F, AR ki /N HEL S

(@)U A7 A 7 P st PR A 18V, AWM /78 P U PR 20 F A 1) bR s R 7 L e R 22V
(o) VST 250 7 L A8V, A IS FL UL 2 35060 005 FBOA 7 F MU 2045 C O FF SR
T B 24 i
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Requirement ZEK:
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

FORFE A AR AR S5 7 RN AR TS K

Data%#E:

No. No disassembly, No fire
ETRS) ToffiR. otk
BO9 PASS/ &%
B10 PASS/ &%
B11 PASS/&#
B12 PASS/ & 1%
B13 PASS/&H%
B14 PASS/ &%
B15 PASS/ &%
B16 PASS/ &%

Test T.8: Forced discharge (for cell)3& B

Test procedurefll i {fEF:

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

205 CIIAERIRE T, K FeE M IERAEL2V K B R F R BT am b, B RS s R MR B R i A 46
T3 R 4R 8 AR B KR R

X8 R TR PRI D) 5 SRR ot R KN VT C PR BRI ot P 2 ) T8 P P T &5 T 30 2 S ok AW AR 1)
N7 R

RequirementZER

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FORPE AL AR5 7 RN LA RTE K .
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No. No disassembly and no fire
s T, etk
Cc11 PASS/ &%
C12 PASS/ & 1%
C13 PASS/ & 1%
Cl4 PASS/ &%
C15 PASS/ &%
C16 PASS/ &
C17 PASS/ & 1%
C18 PASS/ & 1%
C19 PASS/& %
C20 PASS/ &%
c21 PASS/ & 1%
C22 PASS/ & 1%
c23 PASS/ & 1%
C24 PASS/ &%
C25 PASS/ &%
C26 PASS/ & 1%
c27 PASS/ & 1%
Cc28 PASS/ &%
C29 PASS/ &%
C30 PASS/ &%
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a1
Important Notice

1. The test report is invalid without the official stamp of LCS.
AR HTLCSH H IR

2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AAd B AAEN L RN R ER AL TR

3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
RaLCSHimFER, AMFHDHEHARE 5.

4. The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.
MBEHAL, SHl. BH. BH. R SRR ST 8 i B e
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR RS AR PE S S NBR AL, BATA RSt .
6. The test report is valid for the tested samples only.
AR AR A AR AR P A AT R
7. The Chinese contents in this report are only for reference.
AR R FE NS %
8. Objections to the test report must be submitted to LCS within 15 days.

RS A AU MRS 2 HEIS RN FA AR R .

*»**End of report***
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